
MODEL NO.: MI-11600 / MI-11650

OPERATING MANUAL

  

SAFELY RULES - CONSIGNES DE SECURITE

WARNUNG
AVERTISSEMENT

!

!

MFG.     NO.:SERIAL NO.:
H.P.    :
VOLT :

H.Z.    :

PHASE:
           :

DATE  :

R.P.M.TR. / MN.

CSA    :

AMP.    :

MODEL NO.:

MADE IN TAIWAN / FABRIQUÉ EN TAIWAN



 



 

 
 

SAFETY RULES FOR WORKING EQUIPMENT



 

 



 

 

 



1
6

1
5

1
0

1
9

1
7 5

1

2
0

1
1

9

1
8

5 1
7

1
2

8

1
3

2
1

2
2

4

2

3

2
3

1
1

2
5

2
7

2
6

2
4

1
4

7

PARTS LIST FOR MI-11600 / MI-11650



ITEM NO. PARTS NO. DESCRIPTION SPECIFICATION Q'ty
1 MI-11600-01 Main Housing 1
2 MI-11600-02 Fan Housing 1
3 MI-11600-03 Fan 1
4 MI-11600-04 Rubber Washer 3
5 MI-11600-05 Filter Fix Plate 2
7 MI-11600-07 Capacitor cover 1
8 MI-11600-08 Busing 1
9 MI-11600-09 Switch Plate 1
10 MI-11600-10 Power Cord 1
11 MI-11600-11 Round HD screw M4*8 5
12 MI-11600-12 Round HD screw M5*25 2
13 MI-11600-13 Capacitor 1
14 MI-11600-14 Set Screw M6*8 1
15 MI-11600-15 Inner Filter MI-11650_HEPA filter 1
16 MI-11600-16 Outter Filter MI-11650_Electrostatic filter 1
17 MI-11600-17 Rivet 4-2 4
18 MI-11600-18 Button HD screw 1/4"x 1/2" 6
19 MI-11600-19 Hanng Screw 4
20 MI-11600-20 Pulling Switch 1
21 MI-11600-21 Round HD Screw M4 x 12 3
22 MI-11600-22 Motor 1
23 MI-11600-23 Connector 4
24 MI-11600-24 Washer M4 3
25 MI-11600-25 Bushing 1
26 MI-11600-26 Nut M4 1
27 MI-11600-27 Start Washer M4 1

PARTS LIST FOR MI-11600 / MI-11650


